
ST-520/AD-34

PARTS LIST
Published in Jan.’00

5B770770

ST-520/AD-34

R



NOTE

1. Indicate parts number and machine model when placing an order.

eg. Parts Number Parts Name Machine Model Cycle Quantity

5B707010 FRONT COVER ASSY ST-520 60Hz 1

2. Service calls and freight will be charged separately.

3. Symbols in the "Parts Number" column.

•  Parts with "•" are component parts or sub-assemblies of the assembly appearing immediately above them.

eg. Parts Number Parts Name Parts Number Parts Name

5B707530 BASE CASSETTE ASSY •5B707230 BASE

•5B707240 FOOT

•  Parts with "••" are component parts or the sub-assembly with "•" appering immediately above them.

eg. Parts Number Parts Name Parts Number Parts Name

•5B807360 PASSAGE GUIDE ASSY ••5B808480 SENSOR

••5B807500 CONN.CORD S00717

•  The parts with "'" only are available as spare parts.



Parts List

ST-520/AD-34



CONTENTS

– 1 –

FIG.1 EXTERIOR COVERS(ST-520) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2

FIG.2 FRAMES(ST-520) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4

FIG.3 CASSETTE(ST-520) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 6

FIG.4 PAPER FEED-IN SECTION(ST-520) · · · · · · · · · · · · · · · · · · · · · · · · · · · 8

FIG.5 EXTERIOR COVERS(AD-34) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 10

FIG.6 FRAMES(AD-34) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 12

FIG.7 DUPLEX SECTION(AD-34) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 16

• INDEX · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 20



5B7/5B8

– 2 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 1 EXTERIOR COVERS(ST-520)



– 3 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

01-001 5B707220 BASE UNIT 1
01-002 5B707210 COVER TOP ASSY 1
01-003 5B707160 COVER TOP REAR 1
01-004 5B707300 SHEET COVER 1
01-B10 B3304100 BIND TAPPING SCREW M4X10(BTYP.BLACK) 5
01-B11 B3304100 BIND TAPPING SCREW M4X10(BTYP.BLACK) 2

FIG. 1 EXTERIOR COVERS(ST-520)



5B7/5B8

– 4 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 2 FRAMES(ST-520)



– 5 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

01-001 5B707530 BASE CASSETTE ASSY 1
02-001 •5B707230 BASE 1
02-002 •5B707240 FOOT 4
02-003 •5B707250 PLATE EARTH CASSETTE 1
02-004 •5B707590 COVER PANEL ASSY 1

' 02-005 •5B707020 SWITCH ASSY 1
' 02-008 •5B707030 COVER REAR 1

02-009 •5B707260 SPRING COVER REAR 1
02-010 •5B707270 GUIDE SLIDE 1
02-011 •5B707180 NYLON CLAMP 1
02-B10 •B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 1
02-B11 •B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 1
02-B12 •B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 2

FIG. 2 FRAMES(ST-520)



5B7/5B8

– 6 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 3 CASSETTE(ST-520)



– 7 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

01-001 5B707530 BASE CASSETTE ASSY 1
02-001 •5B707560 BASE CASSETTE 1
02-003 •5B707410 FLAT WASHER 2
02-004 •5B707420 SPRING LEVER LOCK 2
02-005 •5B707430 SHEET GUIDE A 1
02-006 •5B707510 SHEET GUIDE BN 1
02-007 •5B707520 SHEET GUIDE CN 1
02-008 •5B707440 PLATE SPRING EARTH 1
02-009 •5B707450 KNOB SIZE SELECT 1
02-010 •5B707500 SPRING CASSETTE N 1
02-011 •5B707460 PLATE BOTTOM ASSY 1

' 02-012 •5B707470 PLATE SIDE L S/ASSY 1
' 02-013 •5B707480 PLATE SIDE SUB ASSY 1
' 02-014 •5B707060 BACK END SUB ASSY 1

02-015 •5B707570 LEVER LOCK L 1
02-016 •5B707580 LEVER LOCK R 1
02-017 •5B707540 FLAP NAIL L 1
02-018 •5B707550 FLAP NAIL R 1
02-B10 •D0200200 PUSH NUT SPN-2 2
02-B11 •B3313080 BINDING TAP-TITE SCREW M3X08 2

' 01-002 5B707010 COVER FRONT ASSY 1
07-001 •5B707600 COVER FRONT 1
07-002 •5B707490 SPRING TENSION 4
07-003 •5B707120 ROLLER PINCH 2
07-004 •5B707150 SHAFT ROLLER PINCH 2
01-B10 B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 2

FIG. 3 CASSETTE(ST-520)



5B7/5B8

– 8 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 4 PAPER FEED-IN SECTION(ST-520)



– 9 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

01-002 5B707210 COVER TOP ASSY 1
04-001 •5B707040 COVER TOP N 1
04-002 •5B707280 LEVER SENS PA-1 1
04-003 •5B707290 SPRING LEVER SENS 1

' 04-004 •5B707080 DRIVE UNIT 1
04-005 •5B707050 BRACKET COVER TOP N 1
04-006 •5B707320 SHAFT ROLL A ASSY 1
04-007 •5B707330 BRACKET SENSOR FEED 1
04-008 •5B707310 SENSOR 1
04-009 •5B707070 ACTUATER SENSOR N 1
04-013 •5B707340 CONNECTER ASSY 1
04-014 •5B707350 SHAFT ROLLER ASSY 1
04-015 •5B707360 STOPPER 1
04-016 •5B707370 ROLLER FEED ASSY 1
04-017 •5B707380 COVER FRONT L 1
04-018 •5B707390 COVER FRONT R 1

' 04-019 •5B707090 ROLL PICK UP ASSY 1
04-020 •5B707400 PLATE EARTH 1

' 04-021 •5B707100 PWB MAIN 1
04-022 •5B707140 CONN CORD S00702 1
04-023 •5B707190 SNAP BAND 1
04-B10 •B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 1
04-B11 •B3023060 BINDING TAP TIGHT SCREW M3X6 2
04-B12 •B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 2
04-B19 •B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 1
04-B20 •B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 1
04-B22 •B3023060 BINDING TAP TIGHT SCREW M3X6 1

' 06-005 •5B707110 MOTOR ASSY 1
' 08-002 •5B807020 CLUTCH FEED DRIVE 1
' 12-001 •5B707130 ROLLER FEED 1

12-B10 •E0020120 SPRING PIN 2X12 2
12-B11 •D1000400 STOP RING (E-4) 3

FIG. 4 PAPER FEED-IN SECTION(ST-520)



5B7/5B8

– 10 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 5 EXTERIOR COVERS(AD-34)



– 11 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

02-001 5B807560 COVER TOP F 1
02-002 5B808100 PLATE TOP 1
02-006 5B808580 CONN. CORD S00766 1
02-B02 B4104060 TRIPLE SCREW M4X6(CHROMIUM) 2

FIG. 5 EXTERIOR COVERS(AD-34)



5B7/5B8

– 12 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 6 FRAMES(AD-34)



– 13 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

' 03-001 5B807080 BASE SUB ASSY 1
04-001 •5B807550 BASE 1

' 04-002 •5B807230 FOOT 4
04-003 •5B808350 SHEET RAIL 2

' 03-002 5B807090 COVER REAR 1
03-003 5B808310 SPRING R COVER 1
03-004 5B807650 LEVER LOCK 2
03-005 5B808320 SPRING LOCK DS 2

' 03-006 5B807100 LED ASSY 1
03-B01 •B3023060 BINDING TAP TIGHT SCREW M3X6 1
05-001 •5B808710 LED COVER ASSY 1
05-002 •5B808720 PWB LED 1
05-B01 •B3313080 BINDING TAP-TITE SCREW M3X08 1
03-007 5B807540 CONN.CORD S00751 1
03-008 5B807490 CONN.CORD S00716 1
03-009 5B808030 BRACKET DB CONNECT 1
03-010 5B807520 CONN.CORD S00719 1
03-011 5B808380 STAD CONNECTOR 2

' 03-012 5B807110 PASSAGE ASSY 1
06-001 •5B807580 BASE PASSAGE 1
06-002 •5B807370 FRAME L ASSY 1
06-003 •5B807360 PASSAGE GUIDE ASSY 1
22-003 ••5B808480 SENSOR 1
22-004 ••5B807500 CONN.CORD S00717 1
22-B01 ••B3313080 BINDING TAP-TITE SCREW M3X08 1
06-004 •5B808070 FRAME R 1
06-005 •5B808020 GUIDE PASSAGE A 1
06-006 •5B807860 GATE DB 1
06-007 •5B808490 BUSHING 4 1
06-008 •5B807870 LEVER GATE B 1
06-010 •5B808080 LINK GATE 1
06-012 •5B808330 SPRING GATE A 1
06-B01 •B3034120 TAPPING SCREW M4X12 (B-TYP) 3
06-B02 •B3023060 BINDING TAP TIGHT SCREW M3X6 4
03-013 5B808040 PLATE EARTH 1

' 03-014 5B807120 DRIVE ASSY 1
' 03-014 5B808690 DRIVE ASSY 1

07-001 •5B807380 DRIVE SUB ASSY A 1
07-002 •5B807390 DRIVE SUB ASSY B 1
07-003 •5B808650 SPRING JOINT R 1

07-004 •5B808340 SPRING JOINT C 1
07-005 •5B808120 SHAFT CLT 1
07-006 •5B807630 GEAR CLT Z18 1
07-007 •5B807620 GEAR CLT Z24 1
07-008 •5B808510 BUSHING 6 2
07-009 •5B807610 GEAR Z24 1
07-010 •5B807420 TENSION ASSY 1
07-012 •5B808190 BELT T158 1
07-013 •5B808110 SHAFT B 1
07-014 •5B807760 PULLEY T20 1
07-015 •5B807880 FLANGE 1
07-017 •5B807600 GEAR H44 1
07-018 •5B807290 GEAR FEED Z16 1
07-020 •5B807590 GEAR H16-T56 1
07-021 •5B808410 BEARING 6 1
07-022 •5B808420 BUSHING SLEEVE 1
07-023 •5B807240 PULLEY ENCODER P16 1
07-024 •5B808180 BELT T95 1
07-025 •5B807260 SENSOR 1
07-026 •5B807250 BRACKET ENCODER 1
07-027 •5B808050 PEASE EARTH 1
07-030 •5B807510 CONN.CORD S00718 1
07-031 •5B807170 EDGING SADDLE 1
07-032 •5B807190 MINI CLAMP 4
07-034 •5B808360 RUBBER 5
07-035 •5B808630 RACK DS 1
07-B01 •B0023060 ROUND HEAD SCREW WITH SW.W M3X6 3
07-B02 •D1000500 STOP RING (E-5) 2
07-B03 •E5020100 PIN 2X10 (M6 TYP) 1
07-B04 •D1000500 STOP RING (E-5) 2
07-B05 •E5020100 PIN 2X10 (M6 TYP) 1
07-B06 •D1000500 STOP RING (E-5) 1
07-B07 •E5020100 PIN 2X10 (M6 TYP) 1
07-B12 •B3023060 BINDING TAP TIGHT SCREW M3X6 1
07-B13 •B3023060 BINDING TAP TIGHT SCREW M3X6 1

' 23-002 •5B808460 MOTOR MAIN 1
03-015 5B808430 TAPPING SCREW 4
03-016 5B808440 STAD FRAME 1

' 03-017 5B807460 P.W.BOARD ASSY REAR SW 1
' 03-018 5B807130 P.W.BOARD ASSY MAIN 1

FIG. 6 FRAMES(AD-34)



5B7/5B8

– 14 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 6 FRAMES(AD-34)



– 15 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

' 03-018 5B807140 PWB MAIN 1
03-019 5B808660 SCREW CONNECTOR 2
03-020 5B808740 IC. UPD75004CU 3 1
03-021 5B807200 CLAMP 1
03-B01 B3023060 BINDING TAP TIGHT SCREW M3X6 1

FIG. 6 FRAMES(AD-34)



5B7/5B8

– 16 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 7 DUPLEX SECTION(AD-34)



– 17 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

' 01-001 5B807440 BASE STACKER ASSY 1
08-001 •5B807850 BASE STACKER 1
08-002 •5B808370 FILM SENSOR 1
08-003 •5B808550 FILM STACKER 1
01-002 5B807220 STACKER ASSY 1
01-003 5B808700 TOP COVER ASSY 1
01-004 5B807570 COVER TOP R 1
01-005 5B807530 CONN.CORD S00750 1
01-006 5B807430 SENSOR ASSY 1
01-007 5B807330 EPS ASSY 1
10-001 •5B807930 BRACKET EPS 1
10-002 •5B807260 SENSOR 3
10-003 •5B807680 LEVER EPS 1
10-004 •5B808130 SHAFT EPS 1
10-B01 •D1000200 STOP RING (E-2) 1

' 01-008 5B807010 ADJUST ASSY 1
01-B05 •B3313080 BINDING TAP-TITE SCREW M3X08 4
11-001 •5B807800 BASE ADJUST 1
11-002 •5B807400 ADJUSTER-L ASSY 1
11-003 •5B807410 ADJUSTER-R ASSY 1
11-004 •5B807740 RACK ADJUSTER 2
11-005 •5B807710 PINION ADJUSTER 1
11-006 •5B807660 GEAR Z18-67 1
11-007 •5B807690 GEAR Z48 1
11-008 •5B808390 FASTNER 4 1
11-009 •5B808470 MOTOR ADJUSTER 1
11-010 •5B807320 HPS ASSY 1
11-011 •5B808570 TAPE EARTH 1
11-B01 •B3313080 BINDING TAP-TITE SCREW M3X08 2
11-B02 •B0003060 ROUND HEAD SCREW M3X6 1
11-B03 •B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 1
01-009 5B807450 GUIDE ENT ASSY 1
12-001 •5B807980 GUIDE ENT A 1
12-002 •5B808450 SHEET ENT 1
01-010 5B808220 GATE ENT 1
01-011 5B808490 BUSHING 4 1
01-012 5B807350 DS SENSOR ASSY 1
01-013 •5B808290 SPRING GATE B 1
13-001 •5B807940 BRACKET DS SENSOR 1
13-002 •5B807480 P.W.B. DS SENSOR 1

01-014 5B807210 SNAP BAND 1
01-015 5B808250 ROLLER C 1
01-016 5B808530 BUSH DS 2
01-017 5B807720 GEAR Z16 1
01-018 5B807780 GUIDE FRONT 1
01-019 5B808000 GUIDE ENT B 1
01-020 5B808230 ROLLER A 1
01-022 5B808600 GEAR CLT Z16 1
01-023 5B807760 PULLEY T20 1
01-024 5B808240 ROLLER B 1
01-026 5B807880 FLANGE 1

' 01-028 5B807020 CLUTCH FEED DRIVE 1
01-029 5B807670 GEAR Z28-T20 1

' 01-030 5B807030 GUIDE COVER B 1
' 01-031 5B807040 GUIDE COVER ASSY 1

14-001 •5B807790 GUIDE COVER T 1
14-002 •5B808160 SHAFT PINCH 1
14-003 •5B807810 ROLLER PINCH 2
14-004 •5B807960 SPRING PINCH F 1
14-005 •5B807180 LABEL CAUTION 1
14-B01 •D1000300 STOP RING (E-3) 2
01-032 5B807990 GUIDE PLATE B 1

' 01-033 5B807050 GUIDE PLATE ASSY 1
01-B26 •B3313080 BINDING TAP-TITE SCREW M3X08 2
15-001 •5B808010 GUIDE PLATE A 1
15-002 •5B808160 SHAFT PINCH 1
15-003 •5B807810 ROLLER PINCH 2
15-004 •5B807950 SPRING PINCH R 1
15-005 •5B808560 FILM PG5 2
15-B01 •D1000300 STOP RING (E-3) 2
01-034 5B808060 SPRING EARTH 1

' 01-035 5B807060 PU ROLLER ASSY 1
01-B28 •E5020100 PIN 2X10 (M6 TYP) 1
16-001 •5B807750 FRAME PU 1
16-002 •5B808140 PIN PU 1
16-003 •5B808200 ROLLER PU 2
16-004 •5B808280 BELT T59 1
16-005 •5B808150 SHAFT PU 1
16-006 •5B808680 SPRING CLUTCH 1
16-007 •5B808670 BUSHING CLUTCH 1

FIG. 7 DUPLEX SECTION(AD-34)



5B7/5B8

– 18 –

1

A

2

3

4

5

6

7

1

2

3

4

5

6

7

B C D E F G H I J

A B C D E F G H I J
FIG. 7 DUPLEX SECTION(AD-34)



– 19 –

5B7/5B8

• Parts with "•" are component parts or sub-assemblies of the
assembly appearing immediately above them.

• The parts with "'" only are available as spare parts.

• Parts with "• •" are component parts or sub-assembly with "•"
appearing immediately above them.

DescriptionSP Part. No.Ref. No. Quantity
USA(120V) DescriptionSP Part. No.Ref. No. Quantity

USA(120V)

16-008 •5B808200 ROLLER PU 1
16-B01 •E5020100 PIN 2X10 (M6 TYP) 1
16-B02 •D1000500 STOP RING (E-5) 2
16-B03 •E5120080 SPRING PIN H7A 2X8 SUS 1
16-B04 •D1000500 STOP RING (E-5) 3
01-037 5B807640 GEAR Z20 1
01-038 5B807340 JOINT C ASSY 1
01-B30 •D1000500 STOP RING (E-5) 1
17-001 •5B807970 BRACKET JOINT C 1
17-002 •5B807720 GEAR Z16 1
17-003 •5B807700 COLLOR B 1
17-B01 •D1000500 STOP RING (E-5) 1
01-040 5B808300 SPRING JOINT C 1
01-041 5B808260 BELT T106 1
01-042 5B808270 BELT T113 1
01-043 5B807840 COVER CLT 1

' 01-044 5B807070 FRONT COVER ASSY 1
01-B32 •B3313080 BINDING TAP-TITE SCREW M3X08 4
18-001 •5B808730 COVER FRONT 1
18-002 •5B807300 SPRING TENSION 2
18-003 •5B807830 ROLLER EXIT 2
18-004 •5B807310 SHAFT ROLLER PINCH 2
01-045 5B807910 COVER HARNESS 1
01-046 5B808090 BRACKET ADJUSTER 1
01-047 5B808400 SCREW ADJUSTER 1
01-048 5B808610 SHEET PROTECTOR 1
01-049 5B808590 PLATE ROLLER EARTH 1
01-050 5B808640 BUSHING 6 3
01-051 5B808620 KNOB DS 1
01-052 5B807880 FLANGE 1
01-B01 B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 1
01-B02 B3023100 BINDING TAP TIGHT SCREW M3X10 2
01-B03 B3303060 BIND TAPPING SCREW M3X6(B TYPE) 1
01-B04 B3313080 BINDING TAP-TITE SCREW M3X08 2
01-B05 B3313080 BINDING TAP-TITE SCREW M3X08 4
01-B07 B3313080 BINDING TAP-TITE SCREW M3X08 3
01-B08 B0003080 ROUND HEAD SCREW M3X8 1
01-B09 E5020100 PIN 2X10 (M6 TYP) 1
01-B10 D1000500 STOP RING (E-5) 2
01-B11 B3313080 BINDING TAP-TITE SCREW M3X08 2

01-B12 B0003060 ROUND HEAD SCREW M3X6 2
01-B13 B1603100 BINDING SCREW M3X10 (BRASS,NI) 2
01-B14 B3313080 BINDING TAP-TITE SCREW M3X08 1
01-B16 D1000500 STOP RING (E-5) 2
01-B17 E5020100 PIN 2X10 (M6 TYP) 1
01-B18 D1000500 STOP RING (E-5) 2
01-B21 D1000500 STOP RING (E-5) 2
01-B22 E5020100 PIN 2X10 (M6 TYP) 1
01-B25 B3304100 BIND TAPPING SCREW M4X10(BTYP.BLACK) 1
01-B26 B3313080 BINDING TAP-TITE SCREW M3X08 2
01-B27 B3313080 BINDING TAP-TITE SCREW M3X08 3
01-B28 E5020100 PIN 2X10 (M6 TYP) 1
01-B29 D1000500 STOP RING (E-5) 2
01-B30 D1000500 STOP RING (E-5) 1
01-B31 B3313080 BINDING TAP-TITE SCREW M3X08 3
01-B32 B3304100 BIND TAPPING SCREW M4X10(BTYP.BLACK) 4
01-B33 B3313080 BINDING TAP-TITE SCREW M3X08 2

FIG. 7 DUPLEX SECTION(AD-34)



– 20 –

5B7/5B8

SP Description Fig.  No.
Quantity

USA
(120V)

Part. No. SP Description Fig.  No.
Quantity

USA
(120V)

Part. No.

• The parts with "'" only are available as spare parts.

' 5B707010 COVER FRONT ASSY 1 3
' 5B707020 SWITCH ASSY 1 2
' 5B707030 COVER REAR 1 2

5B707040 COVER TOP N 1 4
5B707050 BRACKET COVER TOP N 1 4

' 5B707060 BACK END SUB ASSY 1 3
5B707070 ACTUATER SENSOR N 1 4

' 5B707080 DRIVE UNIT 1 4
' 5B707090 ROLL PICK UP ASSY 1 4
' 5B707100 PWB MAIN 1 4
' 5B707110 MOTOR ASSY 1 4

5B707120 ROLLER PINCH 2 3
' 5B707130 ROLLER FEED 1 4

5B707140 CONN CORD S00702 1 4
5B707150 SHAFT ROLLER PINCH 2 3
5B707160 COVER TOP REAR 1 1
5B707180 NYLON CLAMP 1 2
5B707190 SNAP BAND 1 4
5B707210 COVER TOP ASSY 2 1,4
5B707220 BASE UNIT 1 1
5B707230 BASE 1 2
5B707240 FOOT 4 2
5B707250 PLATE EARTH CASSETTE 1 2
5B707260 SPRING COVER REAR 1 2
5B707270 GUIDE SLIDE 1 2
5B707280 LEVER SENS PA-1 1 4
5B707290 SPRING LEVER SENS 1 4
5B707300 SHEET COVER 1 1
5B707310 SENSOR 1 4
5B707320 SHAFT ROLL A ASSY 1 4
5B707330 BRACKET SENSOR FEED 1 4
5B707340 CONNECTER ASSY 1 4
5B707350 SHAFT ROLLER ASSY 1 4
5B707360 STOPPER 1 4
5B707370 ROLLER FEED ASSY 1 4
5B707380 COVER FRONT L 1 4
5B707390 COVER FRONT R 1 4
5B707400 PLATE EARTH 1 4
5B707410 FLAT WASHER 2 3
5B707420 SPRING LEVER LOCK 2 3

INDEX

5B707430 SHEET GUIDE A 1 3
5B707440 PLATE SPRING EARTH 1 3
5B707450 KNOB SIZE SELECT 1 3
5B707460 PLATE BOTTOM ASSY 1 3

' 5B707470 PLATE SIDE L S/ASSY 1 3
' 5B707480 PLATE SIDE SUB ASSY 1 3

5B707490 SPRING TENSION 4 3
5B707500 SPRING CASSETTE N 1 3
5B707510 SHEET GUIDE BN 1 3
5B707520 SHEET GUIDE CN 1 3
5B707530 BASE CASSETTE ASSY 1 2
5B707530 BASE CASSETTE ASSY 1 3
5B707540 FLAP NAIL L 1 3
5B707550 FLAP NAIL R 1 3
5B707560 BASE CASSETTE 1 3
5B707570 LEVER LOCK L 1 3
5B707580 LEVER LOCK R 1 3
5B707590 COVER PANEL ASSY 1 2
5B707600 COVER FRONT 1 3

' 5B807010 ADJUST ASSY 1 7
' 5B807020 CLUTCH FEED DRIVE 2 4,7
' 5B807030 GUIDE COVER B 1 7
' 5B807040 GUIDE COVER ASSY 1 7
' 5B807050 GUIDE PLATE ASSY 1 7
' 5B807060 PU ROLLER ASSY 1 7
' 5B807070 FRONT COVER ASSY 1 7
' 5B807080 BASE SUB ASSY 1 6
' 5B807090 COVER REAR 1 6
' 5B807100 LED ASSY 1 6
' 5B807110 PASSAGE ASSY 1 6
' 5B807120 DRIVE ASSY 1 6
' 5B807130 P.W.BOARD ASSY MAIN 1 6
' 5B807140 PWB MAIN 1 6

5B807170 EDGING SADDLE 1 6
5B807180 LABEL CAUTION 1 7
5B807190 MINI CLAMP 4 6
5B807200 CLAMP 1 6
5B807210 SNAP BAND 1 7
5B807220 STACKER ASSY 1 7
5B807230 FOOT 4 6



– 21 –

5B7/5B8

SP Description Fig.  No.
Quantity

USA
(120V)

Part. No. SP Description Fig.  No.
Quantity

USA
(120V)

Part. No.

• The parts with "'" only are available as spare parts.

5B807240 PULLEY ENCODER P16 1 6
5B807250 BRACKET ENCODER 1 6
5B807260 SENSOR 4 6,7
5B807290 GEAR FEED Z16 1 6
5B807300 SPRING TENSION 2 7
5B807310 SHAFT ROLLER PINCH 2 7
5B807320 HPS ASSY 1 7
5B807330 EPS ASSY 1 7
5B807340 JOINT C ASSY 1 7
5B807350 DS SENSOR ASSY 1 7
5B807360 PASSAGE GUIDE ASSY 1 6
5B807370 FRAME L ASSY 1 6
5B807380 DRIVE SUB ASSY A 1 6
5B807390 DRIVE SUB ASSY B 1 6
5B807400 ADJUSTER-L ASSY 1 7
5B807410 ADJUSTER-R ASSY 1 7
5B807420 TENSION ASSY 1 6
5B807430 SENSOR ASSY 1 7
5B807440 BASE STACKER ASSY 1 7
5B807450 GUIDE ENT ASSY 1 7
5B807460 P.W.BOARD ASSY REAR SW 1 6
5B807480 P.W.B. DS SENSOR 1 7
5B807490 CONN.CORD S00716 1 6
5B807500 CONN.CORD S00717 1 6
5B807510 CONN.CORD S00718 1 6
5B807520 CONN.CORD S00719 1 6
5B807530 CONN.CORD S00750 1 7
5B807540 CONN.CORD S00751 1 6
5B807550 BASE 1 6
5B807560 COVER TOP F 1 5
5B807570 COVER TOP R 1 7
5B807580 BASE PASSAGE 1 6
5B807590 GEAR H16-T56 1 6
5B807600 GEAR H44 1 6
5B807610 GEAR Z24 1 6
5B807620 GEAR CLT Z24 1 6
5B807630 GEAR CLT Z18 1 6
5B807640 GEAR Z20 1 7
5B807650 LEVER LOCK 2 6
5B807660 GEAR Z18-67 1 7

5B807670 GEAR Z28-T20 1 7
5B807680 LEVER EPS 1 7
5B807690 GEAR Z48 1 7
5B807700 COLLOR B 1 7
5B807710 PINION ADJUSTER 1 7
5B807720 GEAR Z16 2 7
5B807740 RACK ADJUSTER 2 7
5B807750 FRAME PU 1 7
5B807760 PULLEY T20 2 6,7
5B807780 GUIDE FRONT 1 7
5B807790 GUIDE COVER T 1 7
5B807800 BASE ADJUST 1 7
5B807810 ROLLER PINCH 4 7
5B807830 ROLLER EXIT 2 7
5B807840 COVER CLT 1 7
5B807850 BASE STACKER 1 7
5B807860 GATE DB 1 6
5B807870 LEVER GATE B 1 6
5B807880 FLANGE 3 6,7
5B807910 COVER HARNESS 1 7
5B807930 BRACKET EPS 1 7
5B807940 BRACKET DS SENSOR 1 7
5B807950 SPRING PINCH R 1 7
5B807960 SPRING PINCH F 1 7
5B807970 BRACKET JOINT C 1 7
5B807980 GUIDE ENT A 1 7
5B807990 GUIDE PLATE B 1 7
5B808000 GUIDE ENT B 1 7
5B808010 GUIDE PLATE A 1 7
5B808020 GUIDE PASSAGE A 1 6
5B808030 BRACKET DB CONNECT 1 6
5B808040 PLATE EARTH 1 6
5B808050 PEASE EARTH 1 6
5B808060 SPRING EARTH 1 7
5B808070 FRAME R 1 6
5B808080 LINK GATE 1 6
5B808090 BRACKET ADJUSTER 1 7
5B808100 PLATE TOP 1 5
5B808110 SHAFT B 1 6
5B808120 SHAFT CLT 1 6



– 22 –

5B7/5B8

SP Description Fig.  No.
Quantity

USA
(120V)

Part. No. SP Description Fig.  No.
Quantity

USA
(120V)

Part. No.

• The parts with "'" only are available as spare parts.

5B808130 SHAFT EPS 1 7
5B808140 PIN PU 1 7
5B808150 SHAFT PU 1 7
5B808160 SHAFT PINCH 2 7
5B808180 BELT T95 1 6
5B808190 BELT T158 1 6
5B808200 ROLLER PU 3 7
5B808220 GATE ENT 1 7
5B808230 ROLLER A 1 7
5B808240 ROLLER B 1 7
5B808250 ROLLER C 1 7
5B808260 BELT T106 1 7
5B808270 BELT T113 1 7
5B808280 BELT T59 1 7
5B808290 SPRING GATE B 1 7
5B808300 SPRING JOINT C 1 7
5B808310 SPRING R COVER 1 6
5B808320 SPRING LOCK DS 2 6
5B808330 SPRING GATE A 1 6
5B808340 SPRING JOINT C 1 6
5B808350 SHEET RAIL 2 6
5B808360 RUBBER 5 6
5B808370 FILM SENSOR 1 7
5B808380 STAD CONNECTOR 2 6
5B808390 FASTNER 4 1 7
5B808400 SCREW ADJUSTER 1 7
5B808410 BEARING 6 1 6
5B808420 BUSHING SLEEVE 1 6
5B808430 TAPPING SCREW 4 6
5B808440 STAD FRAME 1 6
5B808450 SHEET ENT 1 7
5B808460 MOTOR MAIN 1 6
5B808470 MOTOR ADJUSTER 1 7
5B808480 SENSOR 1 6
5B808490 BUSHING 4 2 6,7
5B808510 BUSHING 6 2 6
5B808530 BUSH DS 2 7
5B808550 FILM STACKER 1 7
5B808560 FILM PG5 2 7
5B808570 TAPE EARTH 1 7

5B808580 CONN. CORD S00766 1 5
5B808590 PLATE ROLLER EARTH 1 7
5B808600 GEAR CLT Z16 1 7
5B808610 SHEET PROTECTOR 1 7
5B808620 KNOB DS 1 7
5B808630 RACK DS 1 6
5B808640 BUSHING 6 3 7
5B808650 SPRING JOINT R 1 6
5B808660 SCREW CONNECTOR 2 6
5B808670 BUSHING CLUTCH 1 7
5B808680 SPRING CLUTCH 1 7
5B808690 DRIVE ASSY 1 6
5B808700 TOP COVER ASSY 1 7
5B808710 LED COVER ASSY 1 6
5B808720 PWB LED 1 6
5B808730 COVER FRONT 1 7
5B808740 IC. UPD75004CU 3 1 6
B0003060 ROUND HEAD SCREW M3X6 3 7
B0003080 ROUND HEAD SCREW M3X8 1 7
B0023060 ROUND HEAD SCREW WITH SW.W M3X6 3 6
B1603100 BINDING SCREW M3X10 (BRASS,NI) 2 7
B3023060 BINDING TAP TIGHT SCREW M3X6 11 4,6
B3023100 BINDING TAP TIGHT SCREW M3X10 2 7
B3034120 TAPPING SCREW M4X12 (B-TYP) 3 6
B3303060 BIND TAPPING SCREW M3X6(B TYPE) 1 7
B3304100 BIND TAPPING SCREW M4X10(BTYP.BLACK) 12 1,7
B3313080 BINDING TAP-TITE SCREW M3X08 37 3,6,7
B4104060 TRIPLE SCREW M4X6(CHROMIUM) 2 5
B4364080 TRIPLE SCREW (BLACK) M4X8,B-TYP. 13 2,3,4,7
D0200200 PUSH NUT SPN-2 2 3
D1000200 STOP RING (E-2) 1 7
D1000300 STOP RING (E-3) 4 7
D1000400 STOP RING (E-4) 3 4
D1000500 STOP RING (E-5) 23 6,7
E0020120 SPRING PIN 2X12 2 4
E5020100 PIN 2X10 (M6 TYP) 9 6,7
E5120080 SPRING PIN H7A 2X8 SUS 1 7



MITA COPYSTAR AMERICA, INC.
Headquarters:
225 Sand Road, P.O. Box 40008
Fairfield, New Jersey 07004-0008
TEL : (973) 808-8444
FAX : (973) 882-6000

New York Show Room:
149 West 51st street,
New York, NY 10019
TEL : (212) 554-2679
FAX : (212) 554-2625

Northeastern Region:
225 Sand Road, P.O. Box 40008
Fairfield, New Jersey 07004-0008
TEL : (973) 808-8444
FAX : (973) 882-4401

Midwestern Region:
225 Spring Lake Drive,
Itasca, Illinois 60143
TEL : (630) 250-7447
FAX : (630) 250-8787

Western Region:
14101 Alton Parkway,
P.O.Box 57006,lrvine,
California 92618-7006
TEL : (949) 457-9000
FAX : (949) 457-9119

Southeastern Region:
1500 Oakbrook Drive,
Norcross, Georgia 30093
TEL : (770) 729-9786
FAX : (770) 729-9873

Southwestern Region:
2825 West Story Road,
Irving, Texas 75038-5299
TEL : (972) 550-8987
FAX : (972) 570-4704

Dallas Parts Distribution Center
& National Training Center:
2825 West Story Road,
Irving, Texas 75038-5299
TEL : (972) 659-0055
FAX : (972) 570-5816

MITA COPYSTAR CANADA, LTD.
6120 Kestrel Road,
Mississauga, Ontario L5T 1S8
TEL : (905) 670-4425
FAX : (905) 670-8116

MITA COPYSTAR MEXICO, S.A. DE C.V.
Av. 16 de Septiembre #407
Col. Santa Inés,
Delegación Azcapotzalco
México, D.F. C.P. 02130
TEL : 3-83-27-41
FAX : 3-83-78-04

MITA COPYSTER SOUTH AMERICA S.A.
Av. Mitre 1345 Florida (1602)
Pcia, Buenos Aires,Argentina
TEL : (54) 11-4730-1070
FAX : (54) 11-4760-2071

© 1999 MITA INDUSTRIAL CO., LTD.

MITA and are registered trademarks of MITA INDUSTRIAL CO., LTD. Printed in U.S.A.


